L7 Hom-soaT”

H5-100/7FH

Hrazda a posilovaci bradla E

Dipstation E
Pull-up bar and dip bar m
Barra y paralelas de entrenamiento E

Barre et poignée dentrainement E
Barra e parallele da allenamento m E

Trainingsstang en dip bars m
Drazek i porecze treningowe m %ﬁ@.ﬂogionmm

Hrazda a bradla m

TypHiK Ta TpeHyBarbHi NOPYYHi m






BOREDBRBEREE

ROZLOZENY POHLED / EXPLOSIONSZEICHNUNG / EXPLODED VIEW / VISTA EXPLOSIONADA /
SCHEMA DEMONTE / VISTAESPLOSA / EXPLOSIEAANZICHT / WIDOK ROZSTRZELONY /

ROZLOZENY POHLAD / POSKNMADEHUACTAH . . . ..ot 1
NAVODKPOUZITI. . . . . o 3
BEDIENUNGSANLEITUNG . . . . . oot 13
INSTRUCTION . . . . . oo 13
MANUALDE INSTRUCCIONES . . . . o o oot et e e e e e e 33
INSTRUCTIONS D'UTILISATION . . . . o oot e 43
MANUALE DIISTRUZIONL. . . . . oo 53
GEBRUIKSAANWIIZING. . . . . o oo et e e e e 63
INSTRUKCJAOBSLUGE . . . . o o e 73
NAVODNAPOUZITIE . . . . . oo e 83
IHCTPYKUIA B EKCIINYATALIT . . . . o o o 93






ROZI,OZEN,Y POHLED / EXPLOSIONSZEICHNUNG / EXPLODED VIEW / VISTA EXPLOSIONADA / -
SCHEMA DEMONTE / VISTA ESPLOSA / EXPLOSIEAANZICHT / WIDOK ROZSTRZELONY / '.-'
ROZLOZENY POHLAD / PO3KIAQEHUWA CTAH







CZ Upozornéni

DN Sowo~Noos wWN N

o~

’

PRED POUZITIM ZARIZENi S| POZORNE PRECTETE VSECHNY POKYNY. USCHOVEJTE SI TYTO
POKYNY PRO BUDOUCI POUZITI.

. Plnou bezpe¢nost a U¢innost pouZiti je mozné dosahnout za predpokladu, Ze zafizeni je smontovano a pouzivané v souladu s témito pokyny.

Nezapomerite informovat vSechny uZivatele zafizeni o omezenich, varovanich a bezpe€nostnich opatfenich. Nejsme zodpovédni za problémy
nebo zranéni zplsobené jednanim v rozporu s pravidly stanovenymi v této pfirucce.

. Vlyrobek se m(iZe pouzivat pouze pro uréeny tcel.
. Zafizeni je ureno pouze pro pouZiti v domacnosti dospélymi osobami. Nenechavejte zafizeni na misté pfistupném détem. Béhem tréninky

by déti mély byt pod dohledem dospélych.

. Pristroj by mél byt skladovan na suchém a teplém misté mimo pfimého slune¢niho zafeni.

. Zafizeni neni vhodné pro rehabilitacni tcely.

. Zafizeni m(iZe pouzivat najednou jedna osoba.

. Zafizeni umistéte na rovny, stabilni a isty povrch.

. K ochrané podlahy pod zafizenim se doporucuje pouzit koberec, podlozku nebo jiny podklad.

. Pod strojem v oblasti montaze poloZte vhodnou zakladnu (napf. gumovou podlozku, dievénou zékladnu atd.), aby nedoslo ke znegisténi.

. Pred zahajenim tréninku zkontrolujte, zda je zafizeni kompletni a zda jsou vSechny ¢asti na svém misté.

. Pokud mate jakékoliv zdravotni problémy / chronicka onemocnéni nebo jde-li 0 va$ prvni trénink na tomto typu vybaveni, pfed zahajenim

cviCeni se poradte se svym Iékafem. Nespravny nebo nadmérny trénink mize zpUsobit zranéni.

. Pred pouzitim zafizeni se zahfejte.
. Pokud béhem cviceni na pfistroji pocitujete bolest, nepravidelny srdeéni rytmus, dusnost, zavraté nebo nevolnost, okamzité prestarite cvicit.

Pred pokragovanim v cviceni byste méli vyhledat Iékafskou pomoc.

. Nenoste dlouhé, volné obleceni, které by se mohlo zachytit v pohyblivych ¢astech.
. Zafizeni pouZivejte pouze tehdy, kdyz je v pofadku z technické stranky. Pokud béhem pouZivani Zjistite poSkozeni nékterych komponentl

nebo uslysite rusivy zvuk ze zafizeni, pfestarite cvicit. Nepouzivejte zafizeni, dokud se problém nevyfesi.

. Neprovadéjte Zadné opravy zafizeni kromé téch, které jsou popsény v této pfirucce. V pfipadé jakychkoliv problémd kontaktujte servis (kontaktni

(daje jsou uvedeny dale v prirucce).

. Minimalni volny prostor potiebny pro bezpecny provoz zafizeni ¢ini ne méné nez dva metry.
. Maximalni pfipustné zatizeni je 120 kg.
. Zafizeni bylo vyrobeno v souladu s normou EN ISO 20957-1:2024.



CZ Montaz

Seznam dilu

C. Popis Ks
1 Hlavni rdm 2
2 Spojovaci trubka 1
3 Trubka opéradla 1
4 Leva fiditka 1
5 Pravé fiditka 1
6 Pol$taF na paze 2
7 Opéradlo 1
8 Rukojet 8
9 Krytka zastrcky 2
10 Zéatka 50x38 2
1 Sroub M10x70 8
12| Sroub M10x65 2
13 | Sroub M8x65 4
14 Sroub M8x40 2
15 | Sroub M6x15 2
16 Podlozka M10 16
17 Podlozka M8 14
18 Nylonova matice M10 6
19 Samovrtny Sroub M8x70 8
20 Hmozdinka 8
21 Hacek 1 4
22 Hacek 2 4




Montazni navod
A: S nasténnymi hacky (21)

(o)ye]
(o)ye]

500 cm
@ o o
?\( o2
U/ 2 Vyska uzivatele
+10 cm
Vyska uzivatele
-10cm
I - Sténa }
Podlaha







()
=7/ ) ﬂ.ﬁb‘\&.

DI)) )] i i —




>N
(O
b

{ ==

(®)
=
N
(&

B: S hacky na ribstol (22)




CZ Montaz

Prilepeni nalepky*

1. Pro spravnou aplikaci o€istéte povrch, na ktery ma byt nalepka umisténa. Pouzijte k tomu jemny Cistici prostfedek, vodu nebo specialni
odmastovaci prostfedek. Povrch osuste Cistym, suchym hadfikem.

2. Odstranite ochrannou vrstvu z nalepky. Umistéte nalepku na pfedem pfipraveny povrch. Pomoci stérky nélepku zarovnejte a odstrarite
pfipadné vzduchové bubliny.

3. Chcete-li nalepku trvale odstranit, pouZijte specialni odstrafiova¢ nalepek.

*tyka se produktli s nalepkami v sadé



CZ Tréninkovy plan

Pravidelné pouzivani zafizeni prospéje vaSemu zdravi. Zlepsi fyzickou kondici, celkovou pohodu a posili svaly. V kombinaci se spravnou stravou
muze pfispét k hubnuti.

1. Rozcvicka

Tato faze cviceni pomaha zlepsit krevni obéh v celém téle a pfipravit svaly na zvySenou fyzickou ndmahu. Snizuje také riziko kfe¢i nebo poranéni
svall. Doporucuje se provést nékolik protahovacich cviceni, jak je uvedeno nize. Kazdé cviceni by mélo trvat priblizné 30 sekund. Nezatézujte
svaly! Pokud pocitujete bolest, prestarite cvicit nebo snizte rozsah pohybu.

2. Faze tréninku

Tato faze je hlavni fazi tréninku. Méli byste cvicit viastnim, pomérné stabilnim tempem, abyste dosahli srde¢ni rytmus odpovidajici vasemu véku,
jak je to znazornéno na grafu. Tato faze by méla trvat minimainé 12 minut.

200 | SO

P Puls

180

160
o max.

&
85%

120

70%
100

80

- 'k Vek
60

20 25 30 35 40 45 50 55

3. Relaxacni faze

Cilem této faze je uvolnéni svall a kardiovaskulamiho systému a vraceni vSech ,parametri” (krevni tlak, frekvence dychani, srdeni frekvence
ajiné) do stavu pred cvienim. Toto je opakovani rozcvicky se snizenou rychlosti pohybu. Tato faze by méla byt nejkratsi — €as cviceni asi 5 minut.
Béhem této faze by se nemély namahat svaly. Relaxani fazi by nemélo vynechat.



1. Zafizeni vyzaduje pravidelnou udrzbu. Méla by byt provedena nejméné kazdych 20 hodin provozu zafizeni.
2. Udrzba zahrnuje kontrolu:
+ pohyblivé ¢asti zafizeni, {j. kontrola, zda jsou spravné namazané. Pokud ne, namaZte je. Doporucuje se pouzivat speciélni maziva pro loZiska
kol nebo pro fitness zafizeni.
+ v8echny ¢asti zafizeni, tj. dotazeni Sroubl a matic,
+ napéjeci kabely (pokud jsou v pfistroji) kvali poskozeni.
3. KZ{isténi zafizeni pouzivejte mékky hadfik mirmné naviheny vodou nebo pripadné vodou s mydlem. Nepouzivejte Zadné silné Cistici prostredky
a ani materialy, které mohou zafizeni poskodit. Zviastni pozornost je tfeba vénovat plastovym komponentim.
4. Po kazdém pouziti odstrarite ze zafizeni vSechny stopy potu a negistot.

CZ Reseni problému

Problém Reseni

Produkt je nestabilni. Zkontrolujte, zda jsou vSechny matice a Srouby spravné utazeny.




CZ Zaruka

Zaruéni podminky

1. Zakaznik méa nasledujici moznosti uplatnéni reklamace:
+ prostfednictvim krokt na webové strance: https://hop-sport.cz/servis/
* pisemné na adresu:
Hegen Cesko s.r.0.
Stavbar 2201/36
734 01 Karvina-Mizerov
Ceska republika
+ e-mailem: info@hop-sport.cz
2. Reklamace véetné odstranéni vady musi byt vyfizena a kupujici o tom musi byt informovan nejpozdgji do tficeti (30) dnd ode dne uplatnéni
reklamace, pokud se prodavajici s kupujicim nedohodne na deli Ihaté. Pokud je tfeba poslat produkt na opravu do zahrani¢i nebo dovézt
nahradni dily ze zahranici, oprava mize trvat déle.
3. Pouzije se pravo zemé, do které bylo zbozi dodéno, véetné zaruénich ustanoveni. Neplati Umluva OSN o smlouvach o mezinarodni koupi
zbozi.
4. Zaruka se nevztahuje na poskozeni zplisobena nespravnym pouzivanim.

CZ Ochrana zivotniho prostredi

[ ]
.‘ Tento vyrobek je dodavan v obalu, aby byl chranén pfed moznym poskozenim béhem prepravy. Obaly jsou vyrobené ze
surovin, které Ize recyklovat. Tyto materialy vyhazujte podle jejich typu.

LZ%) Navod k pouziti byl vytistén na recyklovatelném papife. TFidte ho v souladu s platnymi pravidly.
PAP



DE Warnungen

w N

© o ~No® U

12.
13.

14.
15.

YN

VOR DEM GEBRAUCH LESEN SIE DIE GESAMTE BEDINGUNGSANLEITUNG AUFMERKSAM DURCH.
BEWAHREN SIE DIE ANLEITUNG ZUM SPATEREN NACHSCHLAGEN AUF.

. Die volle Sicherheit und Wirksamkeit bei Gebrauch kann erreicht werden, wenn das Gerat gemaf den Anweisungen zusammengebaut und

verwendet wird. Denken Sie daran, die Benutzer des Gerats iiber alle Einschrankungen, Warnungen und VorsichtsmaRnahmen zu informieren.
Wir sind nicht verantwortlich fiir Probleme oder Verletzungen, die durch einen Versto gegen die in diesem Handbuch festgelegten Regeln
verursacht werden.

. Das Produkt darf nur fir seine Bestimmung verwendet werden.
. Das Gerét st nur fiir den Hausgebrauch durch Erwachsene bestimmt. Lassen Sie das Gerat nicht an einem fiir Kinder zugénglichen Ort. Wahrend

des Trainings sollten Minderjahrige unter Aufsicht von Erwachsenen sein.

. Das Gerat sollte an einem trockenen und warmen Ort ohne direkte Sonneneinstrahlung gelagert werden.

. Das Gerat ist nicht fir Rehabilitationszwecke geeignet.

. Jeweils eine Person kann das Gerat benutzen.

. Stellen Sie das Gerat auf eine ebene, stabile, saubere und freie Oberflache.

. Es wird empfohlen, einen Teppich, eine Matte oder eine andere Unterlage zu verwenden, um den Boden unter dem Gerét zu schiitzen.

. Legen Sie im Montagebereich eine geeignete Unterlage (z. B. eine Gummimatte, eine Holzunterlage usw.) unter das Gerat, um Verschmutzungen

zu vermeiden.

. Bevor Sie mit dem Training beginnen, vergewissern Sie sich, dass das Gerét vollstandig und alle Teile vorhanden sind.
1.

Wenn Sie gesundheitliche Probleme / chronische Krankheiten haben oder zum ersten Mal mit dieser Art von Gerét trainieren, konsultieren
Sie vor dem Training einen Arzt oder Spezialisten. Falsches oder iiberméaRiges Training kann zu Verletzungen fiihren.

Warmen Sie sich auf, bevor Sie das Gerat benutzen.

Wenn Sie wahrend des Trainings Schmerzen, unregelmaRigen Herzschlag, Atemnot, Schwindel oder Ubelkeit verspiiren, brechen Sie
das Training sofort ab. Bevor Sie das Trainingsprogramm fortsetzen, sollten Sie einen Arzt aufsuchen.

Tragen Sie keine langen, losen Kleidungsstiicke, die sich in beweglichen Teilen verfangen kdnnten.

Verwenden Sie das Gerat nur, wenn es technisch einwandfrei ist. Wenn Sie wéahrend des Gebrauchs fehlerhafte Komponenten finden oder
storende Gerausche vom Gerét horen, unterbrechen Sie das Training. Benutzen Sie das Gerét erst, wenn das Problem behoben ist.

. Nehmen Sie nur die beschriebenen Einstellungen oder Anderungen am Gerét vor, die in diesem Handbuch beschrieben sind. Bei Problemen

wenden Sie sich bitte an den Service (Die Kontaktdaten finden Sie spéter im Handbuch).

. Der fiir den sicheren Betrieb des Geréts erforderliche Mindestfreiraum betragt mindestens zwei Meter.
. Die maximal zuléssige Belastung betragt 120 kg.
. Das Gerat wurde gemaR der Norm EN SO 20957-1:2024 hergestellt.




DE Montage

Stuckliste

Teil-Nr. Beschreibung Stk.
1 Hauptrahmen 2
2 Verbindungsrohr 1
3 Riickenlehnenrohr 1
4 Linker Lenker 1
5 Rechter Lenker 1
6 Armauflage 2
7 Riickenlehne 1
8 Griff 8
9 Abdeckkappe 2
10 Stopfen 50x38 2
1 Sechskantschraube M10x70 8
12 Sechskantschraube M10x65 2
13 Sechskantschraube M8x65 4
14 Sechskantschraube M8x40 2
15 Schraube M6x15 2
16 Unterlegscheibe M10 16
17 Unterlegscheibe M8 14
18 Nylonnutmutter M10 6
19 Bohrschraube M8x70 8

20 Spreizdiibel 8
21 Haken 1 4
22 Haken 2 4




Montageanleitung
A: Mit Wandhaken (21)

500 cm

A

19 s
W" Lot
QN
M @JZI [ Benutzergroke

_
Q
2 @
o
= ()
\S
oo

+10 cm

Benutzergrofie
-10 cm

L N Wang }

Boden







()
=7/ ) ﬂ.ﬁb‘\&.

DI)) )] i i —




(5]
(=2
b
{ ==
(®)
=
Ll
(]

B: Mit Sprossenwandhaken (22)

18



DE Montage %

Anbringung des Aufklebers*

1. Fir eine korrekte Anbringung muss die Oberflache, auf der der Aufkleber angebracht werden soll, gereinigt werden. Verwenden Sie dazu ein
mildes Reinigungsmittel, Wasser oder ein spezielles Entfettungsmittel. Trocknen Sie die Oberflache mit einem sauberen, trockenen Tuch ab.

2. Entfernen Sie die Schutzschicht von dem Aufkleber. Legen Sie den Aufkleber auf die vorbereitete Oberflache. Verwenden Sie einen Rakel,
um den Aufkleber auszurichten und eventuelle Luftblasen zu entfernen.

3. Um den Aufkleber dauerhaft zu entfernen, verwenden Sie einen speziellen Aufkleberentferner.

*gilt fiir Produkte mit Aufklebern im Set



DE Trainingsplan

Die regelmaRige Verwendung des Gerates kommt Ihrer Gesundheit zugute. Es verbessert die korperliche Verfassung und das Wohlbefinden
und starkt die Muskeln. In Kombination mit einer richtigen Ernahrung kann es zur Gewichtsreduktion beitragen.

1. Aufwarm-phase

Diese Trainingsphase verbessert die Durchblutung des Kérpers und bereitet die Muskeln auf gréRere Anstrengungen vor. Es verringert auch
das Risiko einer Muskelkontraktion oder eines Muskelbruchs. Es ist ratsam, einige Dehniibungen wie unten gezeigt durchzufiihren. Jede Ubung
sollte ungefahr 30 Sekunden dauern. Uberanstrengen Sie nicht Ihre Muskeln! Wenn Sie Schmerzen verspiiren, unterbrechen Sie das Training
oder verringern Sie den Bewegungsumfang.

2. Ubungsphase

Diese Phase ist die Trainingsphase, in der Sie das Gerat verwenden. Sie sollten in Ihrem eigenen, ziemlich gleichmaRigen Tempo trainieren, damit
Sie eine Ihrem Alter entsprechende Herzfrequenz erreichen, wie in der Grafik dargestellt. Diese Phase sollte mindestens 12 Minuten dauern.

P Puls

200 )

180

160
S max.

¢
85%

120

70%
100

80

> 'ﬁ‘ Alter
60

20 25 30 35 40 45 50 55

3. Entspannungsphase

Diese Phase hat das Ziel, Ihre Muskeln und das GefaBsystem zu entspannen und allen Parametern wie Blutdruck, Atmung und Herzfrequenz
die Ruckkehr in den Zustand vor der Belastung zu ermdglichen. Dies ist eine Aufwérmwiederholung mit verringertem Bewegungstempo. Diese
Phase sollte die kiirzeste unter den Trainingskomponenten sein und sollte ungefahr 5 Minuten dauern. Denken Sie daran, Ihre Muskeln nicht
zu strapazieren. Die Entspannungsphase sollte nicht tibersprungen werden.

20



DE Reinigung und Wartung

1. Warten Sie das Gerat regelmaRig. Dies sollte mindestens alle 20 Betriebsstunden durchgefiihrt werden.

2. Die Instandhaltung umfasst die Kontrolle von:

+ bewegliche Teile des Gerates, d.H. auf ordnungsgemaRe Schmierung achten. Falls diese nicht richtig vorhanden ist, fetten Sie sie ein.
Es wird empfohlen, spezielle Schmiermittel fir Fahrradlager oder fiir Fitnessgerate zu verwenden.

+ das Anziehen von Schrauben und Muttern,

+ Netzkabel (falls im Gerat vorhanden) auf Beschéadigungen priifen.

3. Verwenden Sie zum Reinigen des Geréts ein weiches Tuch, das Sie leicht mit Wasser oder mit Seife und Wasser angefeuchtet haben.
Verwenden Sie keine starken Substanzen oder scharfen Reinigungsmittel, die das Gerat beschadigen kénnen. Besondere Vorsicht ist bei
Kunststoffteilen geboten.

4. Entfernen Sie nach jedem Gebrauch alle Schweil — und Schmutzspuren vom Gerét.

DE Fehlerbehebung

Problem Losungsvorschlag

Das Produkt ist instabil. Stellen Sie sicher, dass alle Schrauben und Muttern richtig angezogen sind.

21



DE Gewabhrleistung

Gewahrleistungshedingungen

1. Sie haben folgende Mdglichkeiten, um lhre Reklamation zu melden:
+ via Reklamationsformular auf der Internetseite
+ schriftlich an folgende Adresse:
Hegen Deutschland GmbH
Papenreye 53
22453 Hamburg
Deutschland
+ via E-Mail

Reklamationsformular E-mail

DE www.hop-sport.de/reklamation/ service@hop-sport.de

AT www.hop-sport.at/reklamation/ service@hop-sport.com

2. Mangel, die innerhalb der Gewahrleistungsfrist auftreten, werden im Regelfall innerhalb von 14 Werktagen ab dem Zustelldatum des
mangelhaften Artikels kostenlos beseitigt. Falls das Gerat zur Reparatur ins Ausland geschickt oder Ersatzteile aus dem Ausland beschafft
werden miissen, kann die Reparatur langer dauern.

3. Es gilt das Recht des Landes, einschlielich der Gewahrleistungsbestimmungen, in das die Ware geliefert wird. UN-Kaufrecht gilt nicht.

4. Die Gewahrleistung gilt nicht fiir Schaden, die durch eine unsachgeméafe Benutzung entstanden sind.

.‘ Dieses Produkt wird in einer Verpackung geliefert, um es vor méglichen Transportschaden zu schiitzen. Die Verpackung ist
unverarbeitetes Rohmaterial und kann recycelt werden. Entsorgen Sie diese nach den geltenden Vorschriften der 6rtlichen
% " Abfallentsorgung.

22 Die Bedienungsanleitung wurde auf recycelbarem Papier gedruckt. Bitte entsorgen Sie sie gemaR den geltenden Vorschriften
L A zur Miilltrennung.
PAP

22



EN Warnings

DN SowomNooAs wN N

(S0

JAN

BEFORE USING THE EQUIPMENT, READ THE INSTRUCTIONS CAREFULLY AND KEEP THEM FOR
FUTURE USE.

. Full safety and effectiveness of use can be achieved by following the instructions for assembly and use of the equipment. Please, remember

to inform all potential users of the equipment about restrictions and precautions. We don’t take any responsibility for injuries of any kind caused
by improper use of our equipment.

. The equipment must be used only in accordance to the intended use.
. Our products are designed for adult users and intended for home use only. Don't leave the equipment unattended if there are children nearby.

Underage kids should only use the equipment under adult supervision.

. The device should be stored in a dry and warm place away from direct sunlight.

. Our equipment is not suitable for rehabilitation purposes.

. The equipment should be used by only one person at a time.

. Place your device on the horizontal and even surface. Make sure the location you choose is stable, clean and free of other items.

. Itis recommended to use carpet, mat or other pad under the device to protect the floor.

. Put the proper base (e.g. rubber mat, wooden base etc.) under the device in assembly area to avoid mess.

. Before training, check that the equipment is complete and that all parts are in the right places.

. If you have any medical conditions or chronic illnesses, or if you are using this type of equipment for the first time, we recommend consulting

a doctor or specialist. Incorrect or excessive training can damage your health.

. Warm-up before using the device.
. If you experience pain, an irregular heartbeat, shortness of breath, dizziness or nausea while using the device, stop training immediately.

Seek medical advice before continuing using the device.

. Avoid wearing long, loose clothing while using the device, as it can get caught in the moving elements of the equipment.
. Use the device only when it's well-functioning. If you find faulty components or hear disturbing sound from the device during use, stop

exercising. Do not use the device until the problem is resolved.

. Do not make any adjustments or modifications to the device other than those described in these instructions. In case of any problems please

contact the service provider (contact details are provided below).

. The minimum space required for safe use of the device is no less than two meters.
. Maximum load is 120 kg.
. The device was made in accordance with the EN ISO 20957-1:2024.

23




EN Assembly

List of parts

No. Description Pcs.
1 Main Frame 2
2 Connect Tube 1
3 Backrest Tube 1
4 Left Handle Bar 1
5 Right Handle Bar 1
6 Arm Cushion 2
7 Backrest 1
8 Handle Grip 8
9 Plug Cover 2
10 50x38 Plug 2
1 M10x70 Hex Bolt 8
12 M10x65 Hex Bolt 2
13 M8x65 Hex Bolt 4
14 M8x40 Hex Bolt 2
15 M6x15 Bolt 2
16 M10 Washer 16
17 M8 Washer 14
18 M10 Nylon Nut 6
19 M8x70 Tapping Screw 8
20 Wall plug 8
21 Hook 1 4
22 Hook 2 4

24



EN Assembly %

Assembly instruction
A: With wall hooks (21)

[1]

[e}ye]
[e}ye]

500 cm

[Yoo)

\ o
19 or° o)
= gy

/21 User’s height

+10 cm

User’s height
-10 cm

N — Way }

Floor




EN Assembly %

26



EN Assembly %

()
=7/ ) ﬂ.ﬁb‘\&.

DI)) )] i i —

27



EN Assembly %

B: With ladder hooks (22)

28



EN Assembly %

Applying a sticker*

1. For proper application, clean surface where sticker should be placed. Use soft detergent, water, or special degreasing agent. Dry the surface
with clean, dry cloth.

2. Remove the protective layer from the sticker. Place sticker on prepared surface. Use squeegee to align the sticker and to remove any air
bubbles.

3. To remove the sticker, use a special sticker agent remover.

*applies to products with stickers in the set

29



EN Training plan

Regular use of the equipment will benefit your health. It will improve your physical condition, well-being and strengthen muscles. Combined with
a proper diet, it can contribute to weight loss.

1. Warm-up

This phase of exercise helps to improve blood circulation throughout the body and prepare muscles for increased effort. It also reduces the risk
of muscle contraction or rupture. It is advisable to do some stretching exercises as shown below. Each exercise should last about 30 seconds.
Don't strain your muscles! If you feel pain, stop exercising or reduce the range of movement.

2, Training

This stage is the training phase in which you use the device. You should train at your own, fairly steady pace to reach a heart rate adequate to
your age (see chart below). The minimum time for this phase is 12 minutes.

D Puls
P

180

160 5 :
- Max

¢
85%

120

70%
100

80

> ‘l‘Age

3. Relaxation

This phase is designed to relax your muscles and allow all parameters, such as blood pressure, breathing, heart rate to return to the state before
exertion. This is a warm-up replay with a reduced pace of exercise. This stage should be the shortest among the training components and last
about 5 minutes. It is important to remember not to strain your muscles. The relaxation phase should not be skipped.

30



EN Cleaning and maintenance

1. Regular maintenance of the device should be considered. It should be carried out at least every 20 hours of operation of the device.
2. Maintenance includes:
+ checking on moving parts of the equipment and keeping them greased. It is recommended to use bicycle bearing greases or multi-component
greases for fitness equipment.
+ taking care of other parts of the device, i.e.tightening bolts and nuts,
+ checking power cords (if present in the device) for damage.
3. To clean the equipment it's recommended to use a soft cloth slightly moistened with water or possibly with soap and water. Do not use strong
substances or sharp cleaning materials that can damage the equipment. Particular care should be taken with plastic components.
4. After each use, remove all traces of sweat and dirt from the device.

EN Troubleshooting

Problem Possible solutions

The table is unstable. Adjust the table with the leveling feet.

31



EN Warranty

Warranty conditions

1. Customer has the following options for submitting a complaint:
+ by filling the form on website: https://hop-sport.uk/complaints/
+ in writing to the correspondence address:
Hegen UK Ltd
Ealing Cross 1st Floor
85 Uxbridge Road
London
United Kingdom
W5 5TH
* by an email: support@hop-sport.com
2. Defects revealed during the warranty period will be removed free of charge within 14 working days from the date of delivery of device. If it is
necessary to send product for repair abroad or to import spare parts from abroad, the repair period may be extended.
. The law of the country to which the goods were delivered shall apply, including warranty rules. CISG does not apply.
4. The warranty does not cover damage caused by improper use.

w

EN Environmental protection

@
& W Thisitem has been packaged to protect it from potential damage during shipping. The packaging can be recycled. Discard these
ﬁ " materials according to their type.

LZ%) The user manual is printed on recyclable paper. Please sort it according to local recycling guidelines.
PAP

32



ES Advertencias

w N

12.
13.

14.
15.

ANTES DE UTILIZAR EL EQUIPO, LEA DETENIDAMENTE LAS INSTRUCCIONES Y CONSERVELAS
PARA USO FUTURO.

. La seguridad y efectividad completas del uso se pueden lograr siguiendo las instrucciones de montaje y uso del equipo. Por favor, recuerde

informar a todos los posibles usuarios sobre las restricciones y precauciones. No nos hacemos responsables de lesiones de ningun tipo
causadas por el uso indebido de nuestro equipo.

. El equipo debe ser utilizado Unicamente de acuerdo con su uso previsto.
. Nuestros productos estan disefiados para usuarios adultos y destinados tinicamente para uso doméstico. No deje el equipo desatendido si

hay nifios cerca. Los menores deben utilizar el equipo solo bajo la supervision de un adulto.

. El dispositivo debe almacenarse en un lugar seco y calido, lejos de la luz solar directa.

. Nuestro equipo no es adecuado para fines de rehabilitacion.

. El equipo debe ser utilizado por una sola persona a la vez.

. Coloque el dispositivo sobre una superficie horizontal y plana. Asegurese de que el lugar elegido sea estable, limpio y libre de otros objetos.
. Se recomienda utilizar alfombra, tapete u otra base debajo del dispositivo para proteger el suelo.

. Coloque la base adecuada (por ejemplo, alfombra de goma, base de madera, etc.) bajo el dispositivo en el area de montaje para evitar

desorden.

. Antes de entrenar, verifique que el equipo esté completo y que todas las piezas estén en su lugar correcto.
. Si padece alguna condicion médica o enfermedad cronica, o si esta utilizando este tipo de equipo por primera vez, le recomendamos

consultar a un médico o especialista. El entrenamiento incorrecto o excesivo puede dafiar su salud.

Caliente antes de usar el dispositivo.

Si experimenta dolor, latidos cardiacos irregulares, dificultad para respirar, mareos o nauseas mientras usa el dispositivo, detenga el
entrenamiento inmediatamente. Busque consejo médico antes de continuar usando el dispositivo.

Evite usar ropa larga o suelta mientras utiliza el dispositivo, ya que puede quedar atrapada en los elementos méviles del equipo.

Use el dispositivo solo cuando funcione correctamente. Si encuentra componentes defectuosos o escucha ruidos extrafios durante el uso,
deje de hacer ejercicio. No utilice el dispositivo hasta que se resuelva el problema.

. No realice ajustes o modificaciones al dispositivo que no estén descritos en estas instrucciones. En caso de cualquier problema, contacte al

proveedor de servicio (los datos de contacto se proporcionan a continuacion).

. El espacio minimo requerido para el uso seguro del dispositivo es de al menos dos metros.
. La carga maxima es de 120 kg.
. El dispositivo ha sido fabricado conforme a la norma EN ISO 20957-1:2024.

33



ES Montaje

Lista de piezas

N° Descripcion Uds.
1 Bastidor principal 2
2 Tubo de conexion 1
3 Tubo del respaldo 1
4 Manillar izquierdo 1
5 Manillar derecho 1
6 Cojin de brazo 2
7 Respaldo 1
8 Empufiadura 8
9 Tapa de enchufe 2
10 Tapén 50x38 2
1 Tornillo hexagonal M10x70 8
12 Tornillo hexagonal M10x65 2
13 Tornillo hexagonal M8x65 4
14 Tornillo hexagonal M8x40 2
15 Tornillo M6x15 2
16 Arandela M10 16
17 Arandela M8 14
18 Tuerca de nailon M10 6
19 Tornillo autorroscante M8x70 8
20 Taco de expansion 8
21 Gancho 1 4
22 Gancho 2 4

34



ES Montaje

Instrucciones de montaje
A: Con ganchos de pared (21)

g

_
)

e |
b

@“@ =

g
N

)\
/21

\,\,;\,‘,“\w\; Pareo'

Altura del usuario
+10 cm

Altura del usuario
-10cm

Y

Suelo




ES Montaje

36



ES Montaje

()
=7/ ) ﬂ.ﬁb‘\&.

DI)) )] i i —

37




D,
©
b
{ ==
(®)
=

ES

B: Con ganchos para espaldera (22)

38



ES Montaje

Aplicar una pegatina®

1. Para una aplicacion adecuada, limpie la superficie donde se debe colocar la pegatina. Utilice un detergente suave, agua o un agente
desengrasante especial. Seque la superficie con un pafio limpio y seco.

2. Retire la capa protectora de la pegatina. Coloque la pegatina sobre la superficie preparada. Use una espatula para alinear la pegatina
y eliminar cualquier burbuja de aire.

3. Para quitar la pegatina, utilice un producto especial para eliminar adhesivos.

*se aplica a productos que incluyen pegatinas en el conjunto

39



ES Plan de entrenamiento

El uso regular del equipo aportara beneficios a su salud. Mejorara su condicion fisica, bienestar y fortalecera los misculos. Combinado con una
dieta adecuada, puede contribuir a la pérdida de peso.

1. Calentamiento

Esta fase de ejercicio ayuda a mejorar la circulacion sanguinea en todo el cuerpo y a preparar los misculos para un mayor esfuerzo. También
reduce el riesgo de contracturas o desgarros musculares.

Se recomienda realizar ejercicios de estiramiento como los que se muestran a continuacion. Cada ejercicio debe durar aproximadamente
30 segundos. jNo fuerce los misculos! Si siente dolor, detenga el ejercicio o reduzca el rango de movimiento.

2. Entrenamiento

Esta es la fase principal de entrenamiento, durante la cual se utiliza el dispositivo. Debe entrenar a un ritmo constante y adaptado a usted,
alcanzando una frecuencia cardiaca adecuada a su edad (consulte la tabla mas abajo). El tiempo minimo para esta fase es de 12 minutos.

-

D Pulso

200

180

160 5 4
o max

¢
85%

120

70%
100

80

> 4§ Edad
60

20 25 30 35 40 45 50 55

3. Relajacion

Esta fase esta destinada a relajar los musculos y permitir que todos los parametros —como la presion arterial, la respiracion y la frecuencia
cardiaca— regresen a su estado previo al esfuerzo. Es una repeticion del calentamiento, pero con un ritmo de ejercicio mas lento. Esta fase debe
ser la mas corta del entrenamiento y durar aproximadamente 5 minutos. Es importante recordar no forzar los musculos.

No se debe omitir esta fase de relajacion.

40



ES Limpieza y mantenimiento

1. Se debe considerar el mantenimiento regular del dispositivo. Debe realizarse al menos cada 20 horas de funcionamiento del equipo.
2. El mantenimiento incluye:
+ revisar las partes moviles del equipo y mantenerlas engrasadas. Se recomienda usar grasas para rodamientos de bicicleta o grasas
multicomponentes para equipos de fitness,
* revisar otras partes del dispositivo, es decir, apretar tornillos y tuercas,
+ revisar los cables de alimentacion (si el dispositivo los incluye) para detectar dafios.
3. Para limpiar el equipo, se recomienda utilizar un pafio suave ligeramente humedecido con agua o con agua y jabon. No utilice sustancias
fuertes ni materiales abrasivos que puedan dafar el equipo. Se debe tener especial cuidado con los componentes de plastico.
4. Después de cada uso, elimine todos los restos de sudor y suciedad del dispositivo.

ES Solucién de problemas

Problema Posibles soluciones

El producto es inestable. Asegurese de que todas las tuercas y tornillos estén bien ajustados.

#



ES Garantia

Condiciones de la garantia

1

w

. El cliente dispone de las siguientes opciones para presentar una reclamacion:
+ mediante el formulario de reclamacion disponible en el sitio web: https://hop-sport.es/reclamacion/
+ por escrito a la siguiente direccion:
Hegen Distribution Sp. z 0.0.
ul. Sportowa 3a
32-080 Zabierzow
Polonia
+ por correo electronico: servicio@hop-sport.es
. Los defectos que se presenten durante el periodo de garantia seran normalmente reparados sin coste adicional en un plazo de 14 dias
laborables a partir de la fecha de recepcion del producto defectuoso. En caso de que sea necesario enviar el dispositivo al extranjero para
su reparacion o importar piezas de repuesto, el proceso de reparacion puede tardar mas.
. Se aplicara la legislacion del pais al que se haya entregado el producto, incluidas las disposiciones relativas a la garantia. La Convencion
de Viena (CISG) no sera aplicable.
. La garantia no cubre los dafios causados por un uso inadecuado.

ES Proteccion del medio ambiente

Este articulo ha sido embalado para protegerlo de posibles dafios durante el envio. El embalaje es reciclable. Deseche estos

ﬁ " materiales segln su tipo.

LZ%) El manual de instrucciones esta impreso en papel reciclable. Separalo seglin las normas de reciclaje locales.
PAP

42



FR Avertissements

N

w N

© oo N O

12.
13.

14.
15.

16.
17.

. La charge maximale autorisée est 120 kg.
19.

AVANT D’UTILISER L’APPAREIL, LISEZ ATTENTIVEMENT LES INSTRUCTIONS. CONSERVEZ CES
INSTRUCTIONS DE FONCTIONNEMENT.

. Une sécurité et une efficacité d'utilisation maximales peuvent étre obtenues, a condition que I'équipement soit assemblé et utilisé conformément

aux instructions. N'oubliez pas d'informer les utilisateurs de I'équipement de toutes les restrictions, avertissements et précautions. Nous
ne sommes pas responsables des problémes ou blessutres causés par une procédure contraire aux régles énoncées dans ce manuel.

. Le produit ne peut étre utilisé que pour l'usage auquel il est destiné.
. L'appareil est destiné & un usage domestique uniquement, par des adultes. Ne laissez pas I'appareil dans un endroit accessible aux

enfants. Pendant la formation, les mineurs doivent étre sous la surveillance d’un adulte.

. L'appareil doit étre stocké dans un endroit sec et chaud a I'abri de la lumiere directe du soleil.

. L'équipement n'est pas adapté a des fins de réhabilitation.

. Une personne peut utiliser I'équipement a la fois.

. Placez I'équipement sur une surface horizontale, stable, plane, propre et libre.

. Il est recommandé d'utiliser un tapis ou une autre base pour protéger le sol sous I'équipement.

. Placez une base appropriée (par exemple un tapis en caoutchouc, une base en bois, etc.) sous I'appareil dans la zone de montage

pour éviter les salissures.

. Avant la formation, vérifiez que I'appareil est complet et que toutes les piéces sont en place.
1.

Si vous souffrez de problemes de santé / maladies chroniques, ou s'il s'agit de la premiére formation sur ce type d'équipement, avant
de commencer la formation, consultez un médecin ou un spécialiste. Une formation incorrecte ou excessive peut provoquer des blessures.
Réchauffez-vous avant d'utiliser 'appareil.

Si vous ressentez de la douleur, un rythme cardiaque irrégulier, une respiration superficielle, des étourdissements ou des nausées
pendant I'exercice sur I'appareil, arrétez inmédiatement I'exercice. Avant de continuer 'exercice, vous devriez consulter un médecin.
Ne portez pas de vétements longs et amples qui pourraient se prendre dans les pieces mobiles.

N'utilisez I'appareil que lorsqu'il est techniquement solide. Si vous trouvez des composants défectueux ou entendez un son dérangeant
provenant de I'appareil pendant ['utilisation, arrétez de vous entrainer. N'utilisez pas I'appareil tant que le probléme n'est pas résolu.
N'effectuez aucun réglage ou modification de I'appareil autre que ceux décrits dans ce manuel. En cas de probléeme, veuillez contacter
le service (les coordonnées sont fournies plus loin dans le manuel).

L'espace libre minimum requis pour un fonctionnement str de I'appareil n'est pas inférieur que deux métres.

L'appareil a été fabriqué conformément a la norme EN 1SO 20957-1:2024.

43



FR Installation

Liste de pieces

N° Description Pcs.
1 Cadre principal 2
2 Tube de connexion 1
3 Tube de dossier 1
4 Guidon gauche 1
5 Guidon droit 1
6 Coussin de bras 2
7 Dossier 1
8 Poignée 8
9 Couvercle de bouchon 2
10 Bouchon 50%38 2
1 Boulon hexagonal M10x70 8
12 Boulon hexagonal M10x65 2
13 Boulon hexagonal M8x65 4
14 Boulon hexagonal M8x40 2
15 Boulon M6x15 2
16 Rondelle M10 16
17 Rondelle M8 14
18 | Ecrou en nylon M10 6
19 Vis autotaraudeuse M8x70 8
20 Cheville a expansion 8
21 Crochet 1 4
22 Crochet 2 4

44



FR Installation

Instruction d‘installation
A: Avec crochets muraux (21)

(o)ye]
(o)ye]

500 cm

9

o
o)
Hauteur
de l'utilisateur
+10 cm

Hauteur
de I'utilisateur
-10 cm

L - Muyr }

Sol




FR Installation

46



FR Installation

()
=7/ ) ﬂ.ﬁb‘\&.

DI)) )] i i —

47




{ =
it
)
e

©
b

(72)
=

FR

B: Avec crochets pour espalier (22)

48



FR Installation

Application d’autocollant*

1. Pour une application correcte, nettoyez la surface ou I'autocollant doit étre placé. Utilisez pour cela un détergent doux, de 'eau ou un
dégraissant spécial. Séchez la surface avec un chiffon propre et sec.

2. Retirez la couche protectrice de I'autocollant. Placez l'autocollant sur la surface préalablement préparée. Utilisez la raclette pour aligner
I'autocollant et éliminer les éventuelles bulles d'air.

3. Pour retirer définitivement I'autocollant, utilisez un dissolvant d’autocollant spécial.

*concerne les produits avec des autocollants dans I'ensemble

49



FR Plan de formation

L'utilisation réguliére de I'équipement sera bénéfique pour votre santé. Il améliorera la condition physique et bien-étre et renforcer les muscles.
Associé a une alimentation appropriée, il peut contribuer a la perte de poids.

1. Echauffement

Cette phase d’exercice contribue a améliorer la circulation sanguine dans tout le corps et a préparer les muscles a un effort accru. Il réduit également
le risque de contraction ou de I'entorsion. Il est conseillé de faire quelques exercices d'étirement comme indiqué ci-dessous. Chaque exercice devrait
durer environ 30 secondes. Ne forcez pas vos muscles! Si vous ressentez de la douleur, arrétez 'exercice ou réduisez 'amplitude des mouvements.

2. Phase d’exercice

Cette étape est la bonne phase de formation dans laquelle vous utilisez 'appareil. Vous devez vous entrainer a votre propre rythme, assez
régulier, pour atteindre une fréquence cardiaque adaptée a votre age (voir le tableau ci-dessous). Cette phase devrait durer au moins 12 minutes.

P Pouls
a0 b

180

160
o max.

¢
85%

120

70%
100

80

= 'ﬂ‘ Age
60

20 25 30 35 40 45 50 55

3. Phase de relaxation

Cette phase vise a détendre vos muscles et & permettre a tous les parameétres, tels que la pression artérielle, la respiration, la fréquence cardiaque
de revenir a 'état avant l'effort. Il s'agit d'une reprise d’échauffement avec un rythme d’exercice réduit. Cette étape devrait étre la plus courte parmi
les composantes d'entrainement et durer environ 5 minutes. I est important de se rappeler de ne pas forcer vos muscles. La phase de relaxation
ne doit pas étre sautée.

50



FR Nettoyage et entretien

1. Entretenez régulierement I'appareil. Il doit étre effectué au moins toutes les 20 heures de fonctionnement de I'équipement.

2. La maintenance comprend le contrle:

+ les pieces mobiles de I'appareil, c'est-a-dire vérifier qu'elles sont correctement lubrifiées. Sinon, graissez-les. Il est recommandé d'utiliser
des lubrifiants spéciaux pour les roulements de vélo ou pour les appareils de fitness.

+ toutes les piéces de I'appareil, c'est-a-dire les vis et les écrous de serrage,

+ cordons d’alimentation (s'ils sont présents dans 'appareil) pour tout dommage.

3. Pour nettoyer I'équipement, utilisez un chiffon doux et Iégérement humidifié avec de I'eau ou éventuellement avec de I'eau et du savon.
N'utilisez pas de substances fortes ou de produits de nettoyage agressifs pouvant endommager I'équipement. Un soin particulier doit étre
apporté aux composants en plastique.

4. Apres chaque utilisation, retirez toute trace de sueur et de saleté de I'appareil.

FR Larésolution des problemes

Probléme Résolution

Le produit est instable. Assurez-vous que tous les écrous et boulons sont correctement serrés.

51



F

R Garantie

Conditions de garantie

1.

4

>

Le client a les possibilités suivantes pour signaler une réclamation:
+ via le formulaire de réclamation sur le site web : https://hop-sport.frireclamation/
* par écrit a I'adresse suivante:
Hegen Deutschland GmbH
Papenreye 53
22453 Hambourg
Allemagne
* par e-mail : service@hop-sport.com

. Les défauts survenus pendant la période de garantie seront généralement réparés gratuitement dans un délai de 14 jours ouvrables

a compter de la date de livraison du produit défectueux. Si 'envoi de I'appareil pour réparation a I'étranger ou I'importation de piéces de
rechange de I'étranger est nécessaire, la réparation peut prendre plus de temps.

La loi du pays de livraison des marchandises s'applique, y compris les dispositions relatives a la garantie. La Convention des Nations unies
sur les contrats de vente internationale de marchandises ne s'applique pas.

La garantie ne couvre pas les dommages causés par une utilisation incorrecte.

FR Protection de I’environnement

@
« 2 cCe produit est fourni dans un emballage pour le protéger de tout dommage pendant le transport. L'emballage est une matiere
premiére non transformée et peut étre recyclé. Jeter ces matériaux selon leur type.

LZ%) Le manuel d'utilisation est imprimé sur du papier recyclable. Veuillez le trier conformément aux consignes locales de tri.
PAP

52



IT Advertencias

w N

© oo ~N® U

10.
. Se soffrite di condizioni mediche o malattie croniche, o se utilizzate questo tipo di attrezzatura per la prima volta, vi consigliamo di consultare

12.
13.

14.
15.

PRIMA DI UTILIZZARE L'ATTREZZATURA, LEGGERE ATTENTAMENTE LE ISTRUZIONI E CONSERVAR-
LE PER USI FUTURI.

. La piena sicurezza ed efficacia d’'uso possono essere raggiunte seguendo le istruzioni per il montaggio e I'utilizzo dell'attrezzatura. Si prega

di ricordare di informare tutti i potenziali utenti sulle restrizioni e precauzioni. Non ci assumiamo alcuna responsabilita per infortuni causati
dall'uso improprio della nostra attrezzatura.

. L'attrezzatura deve essere utilizzata solo in conformita con I'uso previsto.
. | nostri prodotti sono progettati per utenti adulti e destinati esclusivamente alluso domestico. Non lasciare I'attrezzatura incustodita in

presenza di bambini. | minori devono utilizzare I'attrezzatura solo sotto la supervisione di un adulto.

. Il dispositivo deve essere conservato in un luogo asciutto e caldo, lontano dalla luce solare diretta.

. La nostra attrezzatura non € adatta per scopi di riabilitazione.

. L'attrezzatura deve essere utilizzata da una sola persona alla volta.

. Posizionare il dispositivo su una superficie orizzontale e piana. Assicurarsi che il luogo scelto sia stabile, pulito e privo di altri oggetti.

. Si consiglia di utilizzare tappeti, stuoie o altri supporti sotto il dispositivo per proteggere il pavimento.

. Posizionare una base adeguata (ad esempio, tappeto di gomma, base in legno, ecc.) sotto il dispositivo nell'area di montaggio per evitare

sporco.
Prima dell'allenamento, verificare che I'attrezzatura sia completa e che tutte le parti siano al posto giusto.

un medico o uno specialista. Un allenamento scorretto o eccessivo pud danneggiare la vostra salute.

Eseguire il riscaldamento prima di utilizzare il dispositivo.

Se si avvertono dolori, battito cardiaco irregolare, mancanza di respiro, vertigini o nausea durante I'uso del dispositivo, interrompere
immediatamente I'allenamento. Consultare un medico prima di riprendere I'uso dell'attrezzatura.

Evitare di indossare abiti lunghi o larghi durante I'uso dell'attrezzatura, in quanto potrebbero impigliarsi negli elementi mobili.

Utilizzare I'attrezzatura solo se € perfettamente funzionante. Se si rilevano componenti difettosi o si sentono rumori insoliti durante I'uso,
interrompere l'esercizio. Non utilizzare il dispositivo finché il problema non & risolto.

. Non apportare modifiche o regolazioni al dispositivo diverse da quelle descritte in queste istruzioni. In caso di problemi, contattare il fornitore

del servizio (i dati di contatto sono riportati di seguito).

. Lo spazio minimo necessario per I'uso sicuro dell'attrezzatura e di almeno due metri.
. Il carico massimo ¢ di 120 kg.
. Il dispositivo € stato realizzato in conformita alla norma EN 1SO 20957-1:2024.

53



IT Montaggio

Lista dei pezzi

N° Descrizione Pz.
1 Telaio principale 2
2 Tubo di collegamento 1
3 Tubo dello schienale 1
4 Manubrio sinistro 1
5 Manubrio destro 1
6 Cuscino per braccio 2
7 Schienale 1
8 Impugnatura 8
9 Copertura del tappo 2
10 Tappo 50%x38 2
1 Bullone esagonale M10x70 8
12 Bullone esagonale M10x65 2
13 Bullone esagonale M8x65 4
14 Bullone esagonale M8x40 2
15 Bullone M6x15 2
16 Rondella M10 16
17 Rondella M8 14
18 Dado in nylon M10 6
19 Vite autofilettante M8x70 8
20 Tassello ad espansione 8
21 Gancio 1 4
22 Gancio 2 4

54



IT Montaggio %

Istruzioni di montaggio
A: Con ganci a parete (21)

o)

N~

\KJL/ 51 Altezza dell'utente
+10 cm

Altezza dell'utente
-10cm

T — ] pal‘e te }

Pavimento




IT Montaggio %

56



IT Montaggio %

()
=7/ ) ﬂ.ﬁb‘\&.

DI)) )] i i —

57



2
o)
(@)
©

b
{ ==
(®)

=

=

B: Con ganci per spalliera (22)

58



IT Montaggio

Applicazione dell’etichetta*

1. Per una corretta applicazione, pulire accuratamente la superficie su cui applicare I'etichetta. Utilizzare un detergente delicato, acqua oppure
uno sgrassatore specifico. Asciugare la superficie con un panno pulito e asciutto.

2. Rimuovere lo strato protettivo dall'etichetta. Posizionare I'etichetta sulla superficie preparata. Utilizzare una spatola per allineare I'etichetta e
rimuovere eventuali bolle d’aria.

3. Per rimuovere I'etichetta, utilizzare un prodotto specifico per la rimozione degli adesivi.

*si applica ai prodotti che includono etichette nel set

59



IT Piano di allenamento

L'uso regolare dell'attrezzo € benefico per la salute. Migliora la condizione fisica, il benessere e rafforza i muscoli. In combinazione con una dieta
appropriata, puo favorire la perdita di peso.

1. Riscaldamento

Questa fase aiuta a migliorare la circolazione sanguigna e a preparare i muscoli allo sforzo. Riduce anche il rischio di crampi o strappi muscolari.
Si consiglia di eseguire esercizi di stretching come indicato di seguito. Ogni esercizio dovrebbe essere mantenuto per circa 30 secondi. Non
forzare i muscoli! In caso di dolore, interrompere I'esercizio o ridurre il movimento.

2. Allenamento

Questa ¢ la fase principale durante la quale si utilizza I'attrezzo. Allenarsi a un ritmo regolare, mantenendo la frequenza cardiaca adeguata all'eta
(vedi tabella). La durata minima consigliata & di 12 minuti.

P Pols

w

200
180
160 ..

o max

¢
85%

120

70%
100

80

3. Defaticamento

Serve a rilassare i muscoli e riportare valori come la pressione, la respirazione e il battito a livelli normali. Consiste in una ripetizione del
riscaldamento, ma a ritmo ridotto. Questa fase dovrebbe durare circa 5 minuti ed essere la piu breve. Non va saltata.

60



IT Pulizia e manutenzione

1. E consigliabile effettuare regolarmente la manutenzione del dispositivo. Deve essere eseguita almeno ogni 20 ore di utilizzo dellattrezzatura.
2. La manutenzione include:
« controllare le parti mobili dellattrezzatura e mantenerle lubrificate. Si consiglia di usare grassi per cuscinetti da bicicletta o grassi
multicomponente per attrezzi fitness,
+ prendersi cura delle altre parti del dispositivo, cioé stringere bulloni e dadi,
+ controllare eventuali cavi di alimentazione presenti nel dispositivo per individuare danni.
3. Per la pulizia dell'attrezzatura si consiglia di usare un panno morbido leggermente inumidito con acqua o con acqua e sapone. Non utilizzare
sostanze aggressive 0 materiali abrasivi che possano danneggiare il dispositivo. Prestare particolare attenzione alle parti in plastica.
4. Dopo ogni utilizzo, rimuovere tutte le tracce di sudore e sporco dal dispositivo.

IT Risoluzione dei problem

Problema Soluzione possibile

Il prodotto é instabile. Verificare che tutte le viti e i dadi siano ben serrati.

61



IT Garanzia

Condizioni di garanzia

. li cliente ha le seguenti possibilita per presentare un reclamo:
+ tramite il modulo di reclamo disponibile sul sito web: https://hop-sport.itireclamo-di-garanzia/
+ per iscritto al seguente indirizzo:
Hegen Distribution Sp. z 0.0.
ul. Sportowa 3a
32-080 Zabierzow
Polonia
+ via e-mail: assistenza@hop-sport.it
2. | difetti riscontrati durante il periodo di garanzia verranno generalmente eliminati gratuitamente entro 14 giorni lavorativi dalla data di
ricezione del prodotto difettoso. Se & necessario inviare il dispositivo all’'estero per la riparazione o importare pezzi di ricambio, il tempo di
riparazione potrebbe essere piu lungo.
. Si applica la legge del paese in cui € stata consegnata la merce, incluse le disposizioni relative alla garanzia. La Convenzione CISG non &
applicabile.
4. La garanzia non copre i danni causati da un uso improprio.

w

IT Protezione ambientale

& B Questo articolo ¢ stato imballato per proteggerlo da eventuali danni durante il trasporto. L'imballaggio € riciclabile. Smaltire
ﬁ " questi materiali in base alla loro tipologia.

/\ Carta
CZ%) RACCOLTA CARTA

PAP Verifica le disposizioni del tuo Comune

62



NL Waarschuwingen

w N

12.
13.

14.
15.

LEES DE INSTRUCTIES ZORGVULDIG DOOR VOOR HET GEBRUIK VAN HET APPARAAT EN BEWAAR
ZE VOOR TOEKOMSTIG GEBRUIK.

. Volledige veiligheid en effectiviteit kunnen worden bereikt door de montage- en gebruiksinstructies van het apparaat op te volgen. Vergeet

niet om alle potentiéle gebruikers te informeren over beperkingen en voorzorgsmaatregelen. Wij nemen geen verantwoordelijkheid voor enig
letsel veroorzaakt door onjuist gebruik van onze apparatuur.

. Het apparaat mag alleen worden gebruikt in overeenstemming met het beoogde gebruik.
. Onze producten zijn ontworpen voor volwassen gebruikers en uitsluitend bedoeld voor thuisgebruik. Laat het apparaat niet onbeheerd achter

als er kinderen in de buurt zijn. Minderjarigen mogen het apparaat alleen onder toezicht van een volwassene gebruiken.

. Het apparaat moet worden opgeslagen op een droge en warme plaats, uit de buurt van direct zonlicht.

. Onze apparatuur is niet geschikt voor revalidatiedoeleinden.

. Het apparaat mag slechts door één persoon tegelijk worden gebruikt.

. Plaats het apparaat op een horizontale en vlakke ondergrond. Zorg ervoor dat de gekozen locatie stabiel, schoon en vrij van andere

voorwerpen is.

. Het wordt aanbevolen een tapijt, mat of ander beschermend opperviak onder het apparaat te plaatsen om de vioer te beschermen.

. Plaats een geschikte ondergrond (bijv. rubberen mat, houten basis, enz.) onder het apparaat in de montagezone om rommel te voorkomen.
. Controleer voor de training of het apparaat compleet is en dat alle onderdelen correct zijn geplaatst.

. Als u medische aandoeningen of chronische ziekten heeft, of als u dit type apparaat voor het eerst gebruikt, raden wij aan een arts of

specialist te raadplegen. Onjuist of overmatig trainen kan uw gezondheid schaden.

Warming-up voor gebruik van het apparaat.

Als u pijn, een onregelmatige hartslag, kortademigheid, duizeligheid of misselijkheid ervaart tijdens het gebruik, stop dan onmiddellijk en
raadpleeg een arts voordat u doorgaat.

Draag geen lange, losse kleding tijdens het gebruik, omdat dit vast kan komen te zitten in bewegende delen van het apparaat.

Gebruik het apparaat alleen als het goed functioneert. Als u defecte onderdelen vindt of storende geluiden hoort, stop dan onmiddellijk met
het gebruik. Gebruik het apparaat pas nadat het probleem is opgelost.

. Breng geen wijzigingen of aanpassingen aan het apparaat aan die niet in deze handleiding worden beschreven. Neem in geval van

problemen contact op met de serviceprovider (contactgegevens hieronder).

. De minimale vereiste ruimte voor veilig gebruik van het apparaat is minstens twee meter.
. De maximale belasting bedraagt 120 kg.
. Het apparaat is vervaardigd volgens de norm EN ISO 20957-1:2024.

63



NL Montage

Onderdelenlijst

Nr. Beschrijving St.
1 Hoofdframe 2
2 Verbindbuis 1
3 Rugleuningbuis 1
4 Linker stuurstang 1
5 Rechter stuurstang 1
6 Armkussen 2
7 Rugleuning 1
8 Handgreep 8
9 Afdekkap 2
10 Doppen 50x38 2
1 Zeskantbout M10x70 8
12 Zeskantbout M10%65 2
13 Zeskantbout M8x65 4
14 Zeskantbout M8x40 2
15 Bout M6x15 2
16 Ring M10 16
17 Ring M8 14
18 Nylonmoer M10 6
19 Zelftappende schroef M8x70 8
20 Spreidplug 8
21 Haak 1 4
22 Haak 2 4

64




NL Montage %

Montagehandleiding
A: Met muurhaken (21)

500 cm

17 %
S /"\% > (o] o]
X % : ‘/W % E
W a5
-~
M \K\‘L/El Gebruikerslengte
+10 cm

Gebruikerslengte
-10 cm

L o My, }

Vloer




NL Montage %

66



NL Montage

()
=7/ ) ﬂ.ﬁb‘\&.

DI)) )] i i —

67




(%]
(@)
©
b
{ ==
(®)
=
- |
=

B: Met stallhaken (22)

68



NL Montage

Aanbrengen van de sticker*

1. Reinig het oppervlak waar de sticker moet worden aangebracht grondig. Gebruik een mild reinigingsmiddel, water of een speciale ontvetter.
Droog het oppervlak met een schone, droge doek.

2. Verwijder de beschermlaag van de sticker. Plaats de sticker op het voorbereide opperviak. Gebruik een rakel om de sticker recht te strijken
en luchtbellen te verwijderen.

3. Gebruik een speciale stickerverwijderaar om de sticker te verwijderen.

*van toepassing op producten met stickers in de set

69



NL Trainingsschema

Regelmatig gebruik van het toestel is goed voor uw gezondheid. Het verbetert de conditie, het welzijn en versterkt de spieren. In combinatie met
een geschikt dieet draagt het bij aan gewichtsverlies.

1. Opwarmen

Deze fase verbetert de bloedcirculatie en bereidt de spieren voor op inspanning. Vermindert het risico op spierkrampen of scheurtjes. Houd elke
stretchpositie ongeveer 30 seconden aan. Forceer niets — voel je pijn, stop.

2. Training

Dit is de hoofdtrainingsfase. Train in een regelmatig tempo en houd je hartslag geschikt voor je leeftijd (zie tabel). Minimale duur: 12 minuten.

P Pols

w

200
180

160
o max

¢
85%

120

70%
100

80

A Lestiia
0

20 25 30 35 40 45 50 55 6

3. Afkoelen

Ontspant spieren en herstelt ademhaling, bloeddruk, hartslag. Zoals warming-up, maar langzamer. Duur: ongeveer 5 minuten. Sla deze fase niet
over om spierbelasting te voorkomen.

70



NL Reiniging en onderhoud

1

2. Onderhoud omvat:

. Regelmatig onderhoud van het apparaat wordt aanbevolen. Dit dient minstens om de 20 gebruiksuren van het apparaat uitgevoerd te worden.

+ het controleren van bewegende delen van het apparaat en deze goed ingevet houden. Het wordt aanbevolen om fietslagervet of
multicomponentenvet voor fitnessapparatuur te gebruiken,

+ het controleren en vastzetten van andere onderdelen van het apparaat, zoals bouten en moeren,

+ het inspecteren van stroomkabels (indien aanwezig in het apparaat) op beschadigingen.

w

. Voor het reinigen van het apparaat wordt aangeraden een zachte doek te gebruiken die licht bevochtigd is met water of met water en zeep.

Gebruik geen agressieve middelen of schurende materialen die het apparaat kunnen beschadigen. Besteed speciale aandacht aan kunststof

onderdelen.

4. Verwijder na elk gebruik alle sporen van zweet en vuil van het apparaat.

NL Probleemoplossing

Probleem

Mogelijke oplossing

Product is onstabiel.

Controleer of alle moeren en bouten goed vastzitten.

Il



NL Garantie

Garantievoorwaarden

1. U heeft de volgende mogelijkheden om een klacht in te dienen:
+ via het klachtenformulier op de website: https://hop-sport.ni/klacht/
+ schriftelijk naar het volgende adres:
Hegen Deutschland GmbH
Papenreye 53
22453 Hamburg
Duitsland
* per e-mail: service@hop-sport.com
2. Gebreken die zich tijdens de garantieperiode voordoen, worden in de regel binnen 14 werkdagen na de leveringsdatum van het defecte
product kosteloos verholpen. Als het apparaat voor reparatie naar het buitenland moet worden verzonden of als er reserveonderdelen uit het
buitenland moeten worden geimporteerd, kan de reparatie langer duren.
. Het recht van het land waarin de goederen zijn geleverd is van toepassing, inclusief de betreffende garantieregels. Het Weens Koopverdrag
is niet van toepassing.
4. De garantie dekt geen schade die is veroorzaakt door onjuist of onoordeelkundig gebruik.

w

NL Milieubescherming

@
o 2 Dt product is verpakt om het tijdens het transport tegen mogelijke schade te beschermen. De verpakking is recyclebaar. Gooi
" deze materialen weg volgens hun type.

LZ%) De handleiding is gedrukt op recyclebaar papier. Sorteer het volgens de geldende afvalscheidingsrichtlijnen.
PAP

72



PL Ostrzezenia

[N QN
w N S O ®©o N O w N -

o~

PRZED UZYCIEM URZADZENIA, PRZECZYTAJ UWAZNIE CALA INSTRUKCJE.
ZACHOWAJ INSTRUKCJE OBSLUGI NA PRZYSZLOSC.

. Petne bezpieczeristwo i skuteczno$¢ uzytkowania, moze zostac osiagniete, pod warunkiem ztozenia i uzytkowania sprzetu zgodnie z instrukcja,

Pamietaj, aby uzytkownicy sprzetu zostali poinformowani o wszystkich ograniczeniach, ostrzezeniach i rodkach ostroznosci. Nie ponosimy
odpowiedzialno$ci za problemy lub obrazenia spowodowane postgpowaniem niezgodnym z zasadami okre$lonymi w niniejszej instrukcii.

. Produkt wolno stosowa¢ wytacznie zgodnie z jego przeznaczeniem.
. Urzadzenie przeznaczone tylko do uzytku domowego, przez osoby doroste. Nie pozostawiaj urzadzenia w miejscu dostepnym dla dzieci.

Podczas treningu niepetnoletni powinni przebywa¢ pod nadzorem dorostych.

. Urzadzenie nalezy przechowywa¢ w suchym i cieptym miejscu, z dala od bezpo$redniego promieniowania stonecznego.

. Sprzet nie jest odpowiedni do celéw rehabilitacyjnych.

. Ze sprzetu jednoczes$nie moze korzysta¢ jedna osoba.

. Ustaw sprzet na poziomej, stabilnej, rownej, czystej i wolnej od innych przedmiotéw powierzchni.

. Zaleca sig stosowanie pod sprzet dywanu, maty lub innego podktadu ochraniajacego na podtoge.

. Umie$¢ odpowiednia podstawe (np. gumowa mate, drewniang podstawe itp.) pod urzadzeniem w obszarze montazu, aby unikna¢ zabrudzenia.
. Przed rozpoczeciem treningu, sprawdz, czy urzadzenie jest kompletne oraz czy wszystkie jego czesci znajduja sie na swoich miejscach.

. Jedli cierpisz na jakiekolwiek dolegliwo$ci zdrowotne/choroby przewlekte, albo jesli jest to pierwszy trening na tego typu sprzecie, przed

rozpoczeciem treningdw, skonsultuj sie z lekarzem lub specjalista. Niewtasciwy lub nadmierny trening moze spowodowag uszczerbek na zdrowiu.

. Przed rozpoczeciem korzystania z urzadzenia, wykonaj rozgrzewke.
. Jezeli podczas wykonywania ¢wiczen na urzadzeniu odczuwasz bél, nieregularne bicie serca, ptytko$¢ oddechu, zawroty gtowy lub mdtosci,

natychmiast przestan ¢wiczy¢. Przed kontynuowaniem éwiczen, powinienes$ zasiegna¢ porady lekarza.

. Nie zaktadaj dtugich, luznych ubran, ktére mogtyby zosta¢ wciagnigte przez ruchome elementy urzadzenia.
. Uzywaj urzadzenia wytacznie, gdy jest sprawne technicznie. Jezeli znajdziesz wadliwe komponenty lub ustyszysz niepokojacy dzwiek,

dochodzacy z urzadzenia podczas uzytkowania, przestan ¢wiczy¢. Nie uzywaj urzadzenia, dopdki problem nie zostanie usunigty.

. Nie dokonuj zadnych regulacji ani modyfikacji urzadzenia, oprécz opisanych w niniejszej instrukcji. W razie probleméw skontaktuj sie

z serwisem (dane kontaktowe podane sg w dalszej czesci instrukcii).

. Minimalna wolna przestrzern wymagana do bezpiecznej pracy urzadzenia wynosi nie mniej niz dwa metry.
. Maksymalne dopuszczalne obcigzenie wynosi 120 kg.
. Urzadzenie zostato wykonane zgodnie z normg EN ISO 20957-1:2024.

73



PL Montaz

Lista czesci

Nr Opis Szt.
1 Gtéwna rama 2
2 Rura taczaca 1
3 Rura oparcia 1
4 Lewy uchwyt 1
5 Prawy uchwyt 1
6 Poduszka pod ramie 2
7 Oparcie 1
8 Uchwyt 8
9 Ostona zaslepki 2
10 Zaslepka 50x38 2
1 Sruba M10x70 8
12| Sruba M10x65 2
13 | Sruba M8x65 4
14 Sruba M8x40 2
15 | Sruba M6x15 2
16 Podkfadka M10 16
17 Podkladka M8 14
18 Nakretka nylonowa M10 6
19 Wkret samogwintujacy M8x70 8
20 Kotek rozporowy 8
21 Hak 1 4
22 Hak 2 4

74




PL Montaz

Schemat montazu
A: Z hakami Sciennymi (21)

1

)

e~

20

g
N

)\
/21

@“@ =

T~ - sCian 3

g

500 cm
o o
o] o]
Wozrost
uzytkownika
+10 cm
Wzrost
uzytkownika
-10 cm
Podtoga




PL Montaz

76



PL Montaz

()
=7/ ) ﬂ.ﬁb‘\&.

DI)) )] i i —

7




*N
©
b
{ ==
(®)
=

PL

B: Z hakami do drabinki (22)

78



PL Montaz

Aplikacja naklejki*

1. W celu prawidtowej aplikacji, wyczy$¢ powierzchnie, na ktérej ma by¢ umieszczona naklejka. Uzyj do tego tagodnego detergentu, wody lub
specjalnego $rodka do odttuszczania. Osusz powierzchnig czysta, suchg szmatka.

2. Usun z naklejki warstwe ochronna. Umies¢ naklejke na przygotowanej wczesniej powierzchni. Uzyj rakli do wyréwnania naklejki i usunigcia
ewentualnych pecherzykéw powietrza.

3. Aby trwale usuna¢ naklejke, uzyj specjalnego preparatu do usuwania naklejek.

*dotyczy produktéw z naklejkami w zestawie

79



PL Plan treningowy

Regulame uzytkowanie sprzetu wptynie korzystnie na Twoje zdrowie. Poprawi kondycje fizyczna i samopoczucie oraz wzmocni miesnie. W potaczeniu
z odpowiednig dieta, moze przyczynic si¢ do utraty wagi.

1. Rozgrzewka

Ta faza ¢wiczen pomaga poprawic krazenie krwi w calym ciele oraz przygotowa¢ miesnie do wzmozonego wysitku. Zmniejsza réwniez ryzyko
skurczu lub zerwania migénia. Wskazane jest, by wykona¢ kilka ¢wiczen rozciggajacych, jak pokazano ponizej. Kazde ¢wiczenie powinno trwaé
okoto 30 sekund. Nie nadwyrezaj migénil Jezeli czujesz bél, przestan ¢wiczy¢ lub zmniejsz zakres wykonywanego ruchu.

2. Faza éwiczen

Ten etap to wiasciwa faza treningu, w ktorej korzystasz z urzadzenia. Nalezy ¢wiczy¢ we wiasnym, w miare statym tempie, tak by osiagna¢ tetno
adekwatne do swojego wieku (wykres ponizej). Ta faza powinna trwa¢ minimum 12 minut.

P Puls

200 )

180

160
- max

&
85%

120

70%
100

80

> A wiek
60

20 25 30 35 40 45 50 55

3. Faza odprezenia

Ta faza ma na celu odprezenie Twoich miesni oraz umozliwienie powrotu wszystkich parametréw, takich jak cisnienie krwi, oddech, czgstotliwo$¢
skurczow serca, do stanu przed podjeciem wysitku. Jest to powtdrka rozgrzewki ze zmniejszonym tempem ¢wiczen. Ten etap powinien by¢
najkrotszy sposrod sktadowych treningu i trwaé okoto 5 minut. Nalezy przy tym pamigtaé, aby nie nadwyreza¢ miesni. Nie powinno sig pomija¢
fazy odprezenia.

80



PL Czyszczenie i konserwacja

1. Nalezy regularnie dokonywa¢ konserwacji urzadzenia. Powinna by¢ ona przeprowadzana nie rzadziej niz co 20 godzin pracy sprzetu.

2. Konserwacja obejmuije kontrole:
+ ruchomych cze$ci urzadzenia, tj. sprawdzenie, czy sg one odpowiednio nasmarowane. Jezeli nie, nalezy je nasmarowac. Zaleca sie

stosowanie specjalnych smaréw do tozysk rowerowych lub smaréw przeznaczonych do sprzetow fitness.

+ pozostatych czesci urzadzenia, tj. dokrecenie $rub i nakretek,
+  przewoddw zasilajacych (jezeli wystepuja w urzadzeniu), pod katem ewentualnych uszkodzen.

3. Do czyszczenia sprzetu nalezy uzywaé miekkiej Sciereczki, delikatnie zwilzonej woda Iub ewentualnie woda z mydtem. Nie nalezy uzywaé
silnych $rodkow ani ostrych materiatow czyszczacych, ktére moga uszkodzi¢ sprzet. Szczegolng ostrozno$¢ nalezy zachowaé przy elementach
z tworzywa sztucznego.

4. Po kazdym uzytkowaniu nalezy usuna¢ z urzadzenia wszelkie $lady potu i zanieczyszczen.

PL Rozwigzywanie probleméw

Problem Mozliwe rozwiazanie

Produkt jest niestabilny. Upewnij sig, czy wszystkie $ruby i nakretki sq odpowiednio dokrecone.

81



PL Gwarancja

Warunki gwaranciji

1

w

. Klient ma nastepujace mozliwosci zgtoszenia reklamacji:
+ za posrednictwem formularza reklamacyjnego na stronie internetowej: https://lwww.hop-sport.pl/serwis/
* pisemnie na adres korespondencyjny:
Hegen Distribution Sp. z 0.0.
ul. Sportowa 3a
32-080 Zabierzow
Polska
* poczta elektroniczna; serwis@hop-sport.com
. Wady powstate w okresie gwarancyjnym beda zazwyczaj usuwane bezptatnie w ciggu 14 dni roboczych od daty dostarczenia wadliwego
produktu. W przypadku konieczno$ci wystania produktu do naprawy za granice lub sprowadzenia czesci zamiennych z zagranicy, naprawa
moze potrwac diuzej.
. Zastosowanie ma prawo kraju, do ktérego dostarczono towar, w tym przepisy dotyczace gwarancji. Konwencja CISG nie ma zastosowania.
. Gwarancja nie obejmuje uszkodzen spowodowanych niewtasciwym uzytkowaniem.

PL Ochrona srodowiska

a‘ Ten produkt jest dostarczany w opakowaniu, by uchroni¢ go od ewentualnych uszkodzen podczas transportu. Opakowania sg
ﬁ " surowcami nieprzetworzonymi i moga by¢ recyklowane. Wyrzucaj te materiaty wedtug ich rodzaju.

LZ%) Instrukcja obstugi zostata wydrukowana na papierze nadajacym sie do recyklingu. Segreguj ja zgodnie z zasadami.
PAP

82



SK Upozornenie

DN SowomNoos wN N

(S0

17.
18.
. Zariadenie bolo vyrobené v stlade s normou EN ISO 20957-1:2024.

PRED POUZITIM ZARIADENIA S| POZORNE PRECITAJTE VSETKY POKYNY. USCHOVAJTE SI TIETO
POKYNY PRE BUDUCE POUZITIE.

. PInt bezpeénost a t¢innost pouZitia je mozZné dosiahnut za predpokladu, Ze zariadenie je zmontované a pouzivané v stlade s tymito pokynmi.

Nezabudnite informovat vSetkych pouzivatelov zariadenia o vSetkych obmedzeniach, varovaniach a bezpe€nostnych opatreniach. Nie sme
zodpovedni za problémy alebo zranenia spdsobené konanim v rozpore s pravidlami stanovenymi v tejto prirucke.

. Vyrobok sa mdZe pouzivat iba na uréeny Ucel.
. Zariadenie je uréené iba na pouZitie v domécnosti dospelymi osobami. Nenechavajte zariadenie na mieste pristupnom detom. Pocas

tréningy by deti mali byt pod dohfadom dospelych.

. Pristroj by mal byt skladovany na suchom a teplom mieste mimo priameho slne¢ného Ziarenia.

. Zariadenie nie je vhodné na rehabilitaéné ucely.

. Zariadenie moZe pouzivat naraz jedna osoba.

. Zariadenie umiestnite na rovny, stabilny a ¢isty povrch.

. Pre ochranu podlahy pod zariadenim odpori¢ame umiestnit koberec, rohoZ alebo int podlozku.

. Aby ste zabranili zne€isteniu v montaznej oblasti pouzite pod zariadenim zodpovednu podlozku (gumov, drevenu a pod).

. Pred zacatim tréningu sa uistite, ¢i je zariadenie kompletné a ¢i s v3etky Casti na svojom mieste.

. Ak mate akékolvek zdravotné problémy / chronické ochorenia alebo ak ide o va$ prvy tréning na tomto type vybavenia, pred zacatim cvicenia

sa poradte so svojim lekarom. Nespravny alebo nadmerny tréning moze sposobit zranenie.

. Pred pouzitim zariadenia sa zahrejte.
. Ak pocas cvitenia na pristroji pocitujete bolest, nepravidelny pulz, dychaviénost, zavraty alebo nevolnost, okamzite prestarite cvicit. Pred

pokra¢ovanim v cviceni by ste mali vyhladat lekarsku pomoc.

. Nenoste dihé, volné oblecenie, ktoré by sa mohlo zachytit v pohyblivych ¢astiach.
. Zariadenie pouzivajte iba vtedy, ked je v poriadku z technickej stranky. Ak pocas pouzivania zistite poSkodenie niektorych komponentov

alebo budete pocut rusivy zvuk zo zariadenia, prestarite cvicit. Nepouzivajte zariadenie, kym sa problém nevyriesi.

. Nevykonavajte Ziadne opravy zariadenia okrem tych, ktoré su popisané v tejto prirucke. V pripade akychkolvek problémov kontaktujte

servis (kontaktné udaje st uvedené dalej v prirucke).
Miniméalny volny priestor potrebny na bezpe¢nu prevadzku zariadenia nie je mensi ako dva metre.
Maximalne pripustné zataZenie je 120 kg.

83



Zoznam dielov

Nr Opis Szt.
1 Hlavny ram 2
2 Spojovacia trubka 1
3 Trubka operadla 1
4 L'avé riadidla 1
5 Pravé riadidla 1
6 Vank(s$ na ramena 2
7 Operadlo 1
8 Rukovat 8
9 Krytka zastrcky 2
10 Zatka 50x38 2
1 Sesthranna skrutka M10x70 8
12 Sesthranna skrutka M10x65 2
13 | Sesthranna skrutka M8x65 4
14 Sesthranna skrutka M8x40 2
15 Skrutka M6x15 2
16 Podlozka M10 16
17 Podlozka M8 14
18 Nylonova matica M10 6
19 Skrutka do plechu M8x70 8
20 Rozperna hmoZzdinka 8
21 Hacik 1 4
22 Hacik 2 4

84




SK Montaz XK

Navod na montaz
A: S nastennymi hakmi (21)

: :
o) o)
500 cm
17 =
o~ 2 o °
19 B[ 0 °
M‘ ot \
- 20
Q)
M U Vys$ka pouzivatela
+10 cm
Vyska pouzivatela
-10cm
\\\\ Sfena }
Podlaha




SK Montaz

86



SK Montaz

()
=7/ ) ﬂ.ﬁb‘\&.

DI)) )] i i —

87




>
N

|
O
b
{ ==
(®)
=

SK

B: S hakmi na rebrinovy stojan (22)

88



SK Montaz

Prilepenie nalepky*

1. Pre spravnu aplikaciu oistite povrch, na ktory ma byt nalepka umiestnena. PouZite na to jemny Cistiaci prostriedok, vodu alebo Specialny
odmastovag. Povrch osuste ¢istou suchou handrickou.

2. Odstrante ochrannu vrstvu z nalepky. Umiestnite nalepku na predtym pripraveny povrch. Pomocou stierky zarovnajte nalepku a odstrarite
v3etky vzduchové bubliny.

3. Na trvalé odstranenie nalepky pouzite Specialny odstrafiova¢ nalepiek.

*tyka sa produktov s nalepkami v stprave

89



SK Tréningovy plan

Pravidelné pouzivanie zariadenia prospeje Vasmu zdraviu. Zlepsi fyzicki kondiciu, celkovii pohodu a posilni svaly. V kombinacii so spravnou
stravou méZe prispiet k chudnutiu.

1. Rozcvicka

Této faza cvicenia pomaha zlepsit krvny obeh v celom tele a pripravit svaly na zvySent fyzicki ndmahu. ZniZuje tieZ riziko kf€ov alebo poranenia
svalov. Odportca sa vykonat niekolko strec¢ingovych cviceni, ako je uvedené nizSie. Kazdé cvicenie by malo trvat priblizne 30 sekind. Nezatazujte
svaly! Ak pocitujete bolest, prestarite cvicit alebo znizte rozsah pohybu.

2. Faza tréningu

Této faza je hlavnou fazou tréningu. Mali by ste cvi¢it viastnym, pomerne stabilnym tempom, aby ste dosiahli srdcovy rytmus zodpovedajici va$mu
veku, ako je to zndzornené na grafe. Této faza by mala trvat' minimaine 12 mintt.

P Pulz
a0 b

180

160
o max.

¢
85%

120

70%
100

80

- vek
60

20 25 30 35 40 45 50 55

3. Relaxa€na faza
Cielom tejto fazy je uvolnenie svalov a kardiovaskulameho systému a vratenie vSetkych ,parametrov (krvny tlak, frekvencia dychania, srdcova

frekvencia a iné) do stavu pred cvicenim. Toto je opakovanie rozcvicky so znizenou rychlostou pohybu. Tato faza by mala byt najkratSia — ¢as
cvicenia asi 5 mindt. Pocas tejto fazy by sa nemali namahat svaly. Relaxa¢nt fazu by sa nemalo vynechat.

90



SK Cistenie a Gidrzba

1. Zariadenie si vyzaduje pravidelnt udrzbu. Mala by byt vykonana najmenej kazdych 20 hodin prevadzky zariadenia.
2. Udrzba zahriia kontrolu:
+ pohyblivé Easti zariadenia, tzn. kontrola, &i s spravne namazané. Ak nie, namazte ich. Odportca sa pouzivat Specialne maziva pre loziska
bicyklov alebo pre fitnes zariadenia.
+ vSetky Casti zariadenia, tzn. dotiahnutie skrutiek a matic,
+ napéjacie kable (ak st v pristroji) kvoli poSkodeniu.
3. Na ¢istenie zariadenia pouZivajte makku handricku mierne navihéent vodou alebo pripadne vodou s mydlom. Nepouzivajte Ziadne silné
Cistiace prostriedky a ani materialy, ktoré mézu zariadenie poskodit. Osobitnii pozorost treba venovat plastovym komponentom.
4. Po kazdom pouziti odstrarite zo zariadenia vSetky stopy potu a necistot.

SK Riesenie problémov

Problém Mozné rieSenia

Produkt nie je stabilny. Skontrolujte, ¢i st vSetky matice a skrutky spravne dotiahnuté.

91



SK Zaruka

Zaruéné podmienky

1. Zakaznik ma nasledujlice moznosti uplatnenia reklamécie:
+ prostrednictvom krokov na webovej stranke: https:/fhop-sport.sk/servis/
+ pisemné na adresu
Hegen Cesko s. . 0.
Stavbar 2201/36
734 01 Karvina-Mizerov
Ceska republika
+ e-mailom: info@hop-sport.sk
2. Reklamécia vratane odstranenia vady musi byt vybavena a kupujlci o tom musi byt informovany najneskér do tridsiatich (30) dni odo diia
uplatnenia reklamécie, pokial sa predavajuci s kupujicim nedohodne na dlh3ej lehote. Ak je potrebné poslat produkt na opravu do zahranicia
alebo doviezt nahradné diely zo zahranicia, oprava méze trvat dihSie.
3. Pouzije sa pravo krajiny, do ktorej bol tovar dodany, vratane zaruénych ustanoveni. Neplati Dohovor OSN o zmluvach o medzinarodnej
kupe tovaru.
4. Zaruka sa nevztahuje na poskodenia spdsobené nespravnym pouzivanim.

SK Ochrana zivotného prostredia

@
.‘ Tento produkt sa dodava v obale, ktory ho chrani pred moznym poskodenim pocas prepravy. Obal je vyrobeny zo surovin, ktoré
je mozné recyklovat. Tieto obaly vyhadzuite a triedte podra ich typu.

LZ%) Navod na pouzitie bol vytlaceny na recyklovatelnom papieri. Triedit ho podla platnych pravidiel.
PAP

92



UA 3acrtepexeHHs

w N

12.
13.

14.
15.

MEPEQ BUKOPUCTAHHAM YBAXHO MPOYUTAWTE BCIO IHCTPYKLIIO. 3BEPIFAWTE NOCIEHUK
OnA NOQANbLLOro BUKOPUCTAHHA.

. MoBHa Ge3neka Ta eeKTUBHICTb BUKOPUCTaHHS MOXYTb BYTH JOCSTHYTI 32 yMOBM 36ipki 0BnafHaHHS Ta 10ro BUKOPUCTaHHs! BignoBigHO

10 IHCTpYKLiA. He 3abyabTe nosifomuTy KopucTyBauie 0bnaHaHHs Npo BCi 06MeXeHHs!, 3acTepexeHHst Ta 3anobikHi 3axoan. Mu He Hecemo
BiANOBiAanbHoCTI 3a npobnemn abo TpaBMM, CIPUYMHEH MOPYLUEHHAM NPaBWM, BUKNaAEHNX Y AaHil HCTPYKLi.

. Bupi® MOXHa BUKOPUCTOBYBATM NULLIE 3a MPU3HAYEHHSM.
. MpuCTpilt Npu3HayeHi Tinbku ANs AOMALLHLOTO BUKOPUCTaHHS [opocnumu. He 3anuiwaiite NpucTpiit y Micy, goctynHomy Ans Aaitedt. Mia

yac HaB4aHHs! HEMOBHONMITHI MOBWHHI NepebyBaTX nif HarnNsAOM JOPOCHNX.

. MpwcTpiit cnia 3Gepiratn B cyxomy i Tennomy micwi, noaani i NPAMUX CORSYHINX MPOMEHIB.

. ObnapHaHHs He nigxopuTb Ans peabiniTayiiHux Line.

. KopuctyBaTics obnaHaHHsSIM 0HOYaCHO MOXe NULLE OAHa NMIOAVHA.

. MocTasTe obnapgHaHHs Ha piBHY, CTilKy, NPSMY, YUCTY i BiNbHY NOBEPXHIO.

. PexomeHrpyemo cTaBuTh obnaHaHHs Ha kunumok abo Byab-sike iHLLe 3axuCHe NOKPUTTA, LWOb He NOLIKOAUTY Mifnory.

. MoknapiTb BiANOBIAHE NOKPUTTSA (HANPUKNAZA, TYMOBWA KUMMMOK, AEPEB’sIHE MOKPUTTS TOLLO) Mif, NPUCTPIA y 30Hi KPINMEHHS, W06 YHUKHYTH

3abpyAHeHHs.
MepLu HiX po3noyaTh TPeHyBaHHS, NEPEKOHANTECh, LLO MPUCTPIi FOTOBWA, a BCi AeTani Ha CBOEMY MiCLyi.

. AAKwo y Bac € sikicb npobnemu 3i 300poB’'AM / XPOHI4HI 3aXBOPIOBaHHS 260 AKLLO Lie BaLL NepLUKiA fOCBbIA POBOTY 3 AaHNM 0bnafHaHHAM, nepea

noYaTKOM TPeHyBaHb MPOKOHCYbTYiATECS 3 Nikapem abo cpaxiBLieM. HenpasunbHe abo HaMipHe HaBaHTaXEHHS MOXe CTIPUMUHUTY TPaBMY.
3po6iTb PO3MUHKY Neper TPEeHYBaHHSIM.

Akwo nia vac 3aHaTb Ha obnafHaHHi BI BinyyBaeTe Ginb, HeperynspHe cepLebuTTs, 3aauLLKy, 3anamopoyerHs abo HyaoTy, HeraiHo
NPUNUHITL TPEHYBaHHS. MepLu Hix NPOAOBXYBaTM Nporpamy TpeHyBaHb, Crlif 3BEPHYTMCS A0 Nikaps.

He ninbupaiite Ans TpeHyBaHb [OBIUA BiflbHMIA OASAT, KA MOXe NOTPaNUTX B PYXOMi YacTUHM.

BukopucToByiATe NpUCTPIit NULLE TOA], KOMM BiH TEXHIYHO CMIPaBHMIA. FAKLLO Mif Yac BUKOPUCTAHHS BY BUSIBUNK HECTIPaBHI KOMMOHEHTH abo
4yeTe TPUBOXHNIA 3BYK Bifl MPUCTPOIO, MPUNKHITL 3aHATTS. He BIKOPUCTOBYWTE MPUCTPIlt, Nokv npobnema He Gyae BuUpiLLeHa.

. He BHOCUTM XO0HUX HanaLwTyBaHb 41 MogMdikaLyiil NPUCTPOLO, 38 BUHSTKOM ONUCaHWX BULLE Y AaHi IHCTPYKLi. Y pasi BUHUKHEHHS npobnem

3BEPHITLCS 40 CEPBICHOI CIyXOM (KOHTAKTHI JaHi Ha[AIOTLCS HIDKYe B iHCTPYKLT).

. LLlo6 BuKopuCcTaHHS 0BnaaHaHHs 6yno 6e3neyHnM, B MaETe MaTK BiNbHUA MPOCTIP MiHIMYM He MeHLLE BOX MeTpiB.
. MakcumansHo fonycTme HaBaHTaxeHHs — 120 kr.
. ObnagHaHHs BUroTOBNEHO BianoBiaHo Ao ctaHaapTy EN ISO 20957-1:2024.

93



UA YctaHoBKa

Cnucok getaneun

Hi. Onuc L.
1 ['onosHa pama 2
2 3'eaHyBanbHa Tpyba 1
3 Tpy6a cnnHkn 1
4 TNisa pyyka 1
5 [MpaBa pyuyka 1
6 Mopywka ANs pykn 2
7 CnmHka 1
8 Pyuka 8
9 Kpuika sarmnyLuku 2
10 3arnywka 50%38 2
1 LLlecTurpanHmin 6ont M10x70 8
12 Lecturpannmit 6ont M10x65 2
13 Lecturpanhmit 6Gont M8x65 4
14 LLlecTurpanHuin Gont M8x40 2
15 Bont M6x15 2
16 LWaiiba M10 16
17 LWaitGa M8 14
18 HeiinoHosa raitka M10 6
19 CamoHapisHuit reuHT M8x70 8
20 Po3nipHuit atobens 8
21 l"ayok 1 4
22 avok 2 4

94




UA YctaHoBKa %

Cxema MOHTaxy
A: 3 HacTiHHMMM raykamm (21)

o o
o o
500 cm
&
(] (]
19 @) 6;% o o
i e
@/ 20
\\ / 3pict
le KopucTyBava
+10 cm
3pict
KopucTyBada
-10 cm

T _ Criyg }

Mignora




UA YctaHoBKa %

96



UA YctaHoBKa %

()
=7/ ) ﬂ.ﬁb‘\&.

DI)) )] i i —

97



(]
P
m
(@)
T
©
-
(&)

>

<

p— )

B: 3 raukamu gns wBeACLKOi CTiHKM (22)

98



UA YctaHoBKa

IHCTPYKUiA HaKneBaHHA Haninku*

1. [Inst npaBUNbHOTO HaHECEHHS OYNCTITb NOBEPXHIO, fie Byfie po3mileHa Hakneika. [ins Liboro BUKOPUCTOBYATE M'SKWIA MUIo4MiA 3acif, Bopy
abo cnewjanbHuii 3HeXVPOBaY. BUTPiTb NOBEPXHIO YACTOH CyXOI0 TKAHUHOH.

2. 3HiMiTb 3axvCHMiA wap 3 Hakneiiki. Po3MicTiTb Hakneilky Ha nonepenHbO MIATOTOBREHY NOBEPXHIO. 3a [ONOMOroI0 pakens BUPiBHsNTE
Hakneliky Ta BuaaniTe Oynbballkyu noBiTps.

3. LL{o6 BumanuTh Haknewky HasaBXau, CKOpUCTaITECs creLjianbHUM 3acoBoM ANst 3HATTS HaKnerok.

*CTOCYETbCS MPOAYKTIB 3 HAKNEHKkaM y KOMNAEKTi

99



UA T[lnaH TpeHyBaHb

PerynsipHe BkopucTaHHs 06naaHaHHs NpuHece KOpUCTb BaLLOMy 300poB'to. Lie noninwmTb isnyHmil CTaH Ta camonoyyTTs, Ta 3MILHUTD M'A3U.
Y noeaHaHHi 3 NpaBUIbHIM Xap4yBaHHSM Lie MOXe CMPUSITI CXYAHEHHIO.

1. Po3MuHKa

List yacTnHa TpeHyBaHHs crpusie noninLUeHHto kpoBooGiry y BCLOMY Tifi Ta MiAroTyBaT M'A311 A0 MOCUNEHOI aKTUBHOCTI. Lie Takox 3HUXye pusik
poaTsry abo po3puBy M's3iB. baxaHo 3po6uTK Kinbka BpaB Ha PO3TSHKKY, Sk NOKa3aHo Hukye. KoxHa Bnpasa noBuHHa TpuBaTv 6nmabko 30 ekyHa.
He Hanpyxyitte m'san! AKwo By Big4yBaeTe 6inb, NPUNKHITL Bpasy abo 3MEHLLITb aMnniTyay pyxy.

2. ®aza BnpaB

Lle BnacHe Ta YacTuHa TpeHyBaHHS, B SKOMIi BU BUKOPUCTOBYETE NPUCTPIlt. Bu NOBIUHHI TpEHYBATMCS Y BNaCHOMY, AOCUTb CTiiKOMY Temni, o6
[0CSAITY 4acToTy CEpLEBMX CKOPOUEHb, BIAMOBIAHNX BaLIOMY BiKY (AvB. Tabnuuio Huxye). Lis YacTHa noBuHHa TpUBaTY MiHIMYM 12 XBUMUH.

P Mynec
200 -

180

160 T g MaKoumym

&
85%

120

70%
100

80

- 4 Bic
60

20 25 30 35 40 45 50 55

3. ®a3a penakcaui

Lisn yacTuHa mae Ha MeTi po3cnabuTi M'A3u i BiGHOBUTY BCi pyHKLi opraHiamy, Taki sik apTepianbHIi TUCK, ANXaHHS!, cepLebuTTs, NOBEPHYTUCS
10 CTaHy, Lo 6yB nepes HaBaHTaxeHHsM. Lie NoBTOp po3muHkm 3i cnosinbHEHUM TemnoM Brpas. Lisi yacTuHa noBuHHa GyTv HailkopoTLLOK
cepeq BCiX YaCTUH i TpuBaTH 6rn3bko 5 xBUnWH. Baxnneo nam’staty, He nepeHanpyxyBaTi M'a3u. 3aknioyHy YacTuHY He CRig nponyckaTy.

100



UA Yuctka Ta o6cnyroByBaHHs

1. PerynsipHo nepesipsiiAte npucTpiit. Lie cnia po6uTi WwoHaimMeHLue koxHi 20 roanH po6oTn obriagHaHHs!.

2. TexHiyHe o6CnyroByBaHHsi MOBUHHO BKIOYATM KOHTPONb 3a:

* PYXOMMMU YaCTUHaMW NPUCTPOIO, TOBTO NepeBipka ix HANEXHOTO 3MaLLEHHs. FAKLLO € He 3MaLLieHi AinsiHKM, 3MacTiTh iX. PekomeHayeTbes
BMKOPWCTOBYBATU CrieLiarnbHi MacTina Ans niglwvnHuKia Benocunesis abo Ans ditHec-obnagHaHHs.

*  BCi 3an4acTuHW obnapHaHHs, Taki ik 3aTarylodi rBUHTY Ta raiik,

* LUHYPW XMBNEHHS (IKLLO BOHW € B MPUCTPOI) Ha Byab-5iKi NOLLIKOKEHHS.

3. [ns ounwieHHs obrnafHaHHs BUKOPUCTOBYIATE M'SIKY TKaHWHY, TPOXM 3MOYeHy Bofolo abo BOAOK 3 MUMOM. He BMKOPUCTOBYWTE CUMbH
PEYOBUHN YN arpecuBHi YMCTsYI 3acobu, siki MOXYTb MoLKoauTH obnagHaHHs. OcobnmnBo 0BepexHo crig MOBOAUTUCS i3 MNACTUKOBAMM
KOMMOHEHTamy.

4. Tlicnsi KOXHOrO BUKOPUCTAHHS OYMLLYIATE NPUCTPIiA Big YacToK noTy uv Gpyay.

UA BuwupiweHHsa npobnem

Mpobnema MoxnuBe pilueHHs

O6nagHaHHA He cTabinbHe. IMepekoHaiiTecs, Lo BCi FBUHTY Ta raiiku BifnoBIAHO 3aKpyYeHi.

101



UA TapaHrTis

YMmoBwM rapaHTil

1. Mokynewb Mae HaCTyMHi BapiaHTV NofaHHs ckapru:
* yepe3 (HOPMY 3aNOBHEHHS peknamaLjiiiHoro hopMynspy Ha caifTi.
* MUCbMOBO Ha afipecy:
€eneKTPoHHoto nowuToto: info@hop-sport.ua
2. [lechexTin abo MOLLKOMKEHHS TOBApPY, BUSIBNEHi NPOTAroM rapaHTiitHoro nepiody, 6yayTb ycyHeHi 6e3kolToBHO NpoTsiroM 14 poBoumx AHIB
3 laTV JOCTaBKM TOBapy A0 Cepaicy. AKLIO NoTPiGHO NpuBE3TY AeTani 3-3a KOPAOHY, TEPMiH PEMOHTY Moxe 6yTi NPOAOBKEHWN.
3. Bci rapaHTiltHi yMOBM BMKOHYIOTHCS 33 3aKOHO[ABCTBOM KpaiHu, Kyau Gyno AOCTaBneHO TOBap, BKMOYAOYM rapaHTiiiHi MOMOXEHHS.
KonBeHuis OOH npo goroBopy MixHapoaHoi Kynisni-npoaaxy ToBapiB He 3aCTOCOBYETBCS.
4. TapaHTist He NOLLMPIOETHCS Ha NOLUKOAKEHHS, LLO BUHWKNM BHACMIAOK HEHANEXHOro BUKOPUCTAHHS.

UA OxopoHa HaBKONMUIWIHLOIO CepeaoBMLLa ®

[ ]
.‘ Lleit Bupi® noctaBnsieTbCs B ynakoBLi, ANS 3aXUCTy Bif MOXNMBMX MOLIKOMKEHb Mif Yac TPaHCMOPTYBaHHS. YnakoBka
ﬁ " € HeobpobneHoto CMpOBMHOK | MOXe ByTn nepepobreHa. Mo3byabTecs Lux MaTepianis BignoBigHo A0 iX Tuny.

LZ%) IHCTpyKLto HaApyKoBaHO Ha nanepi, npuaatHomy ans nepepobku. CopTyiiTe ii BIGNOBIAHO [O YMHHUX NpaBur.
PAP

102






LI HoasPoaT”

Scan me

www.hop-sport.com

Hergestellt in China

DISTRIBUTION:

IMPORTER:

Hegen Distribution Sp. z 0.0. Hegen Europe Sp. z 0.0.
Sportowa 3A Sportowa 3A
32-080 Zabierzéw 32-080 Zabierzéw

Hegen Cesko s.r.o.
Stavbaili 2201/36
734 01 Karvina-Mizerov

Hegen Deutschland GmbH
Papenreye 53
22453 Hamburg

Hegen UK Ltd
Ealing Cross, 1st Floor, 85 Uxbridge Road
London, United Kingdom, W5 5TH



